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Report No. : FR2N1906C
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2N1906C

Appendix B. AC Conducted Emission Test Results

Temperature : 23.7~26.7C
Relative Humidity : |58.2~65.4%

Test Engineer : [Louis Chung
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EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :
100+
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Mode 1
120Vac/60Hz
Line

Full Spectrum

CISPR22-QP LimitatMain Ports

30+
20+
10+
0 : —t—+—+—+—+— : ———t : !
150k 300 400500 800 1M 2M 3M 4M EM 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuVv) | (dB) (dB)
0.169170 35.41 55.00 1959 | L1 OFF 19.9
0.169170 42.38 65.00 2262 | L1 OFF 19.9
0.209580 32.98 53.22 20.24 | L1 OFF 20.0
0.209580 41.67 63.22 2155 | L1 OFF 20.0
0.260250 30.90 51.42 20.52 | L1 OFF 20.0
0.260250 40.14 61.42 21.28 | L1 OFF 20.0
0.302460 30.62 50.18 1956 | L1 OFF 20.0
0.302460 38.54 60.18 21.64 | L1 OFF 20.0
0.452580 24.77 46.83 22.06 | L1 OFF 20.0
0.452580 36.59 56.83 20.24 | L1 OFF 20.0
0.544380 26.50 46.00 19.50 | L1 OFF 20.0
0.544380 39.52 56.00 16.48 | L1 OFF 20.0
0.578850 26.63 46.00 19.37 | L1 OFF 20.0
0.578850 38.99 56.00 17.01 | L1 OFF 20.0
0.751020 33.81 46.00 12.19 | L1 OFF 20.0
0.751020 45.81 56.00 10.19 | L1 OFF 20.0
0.903210 31.91 46.00 14.09 | L1 OFF 20.0
0.903210 39.11 56.00 16.89 | L1 OFF 20.0
1.053240 27.90 46.00 18.10 | L1 OFF 20.0




1.053240 36.87 --- 56.00 19.13 | L1 OFF 20.0
1.354200 --- 28.61 46.00 17.39 | L1 OFF 20.0
1.354200 36.75 --- 56.00 19.25 | L1 OFF 20.0
1.497660 --- 24.58 46.00 2142 | L1 OFF 20.0
1.497660 35.29 --- 56.00 20.71 | L1 OFF 20.0
2.843880 --- 26.70 46.00 19.30 | L1 OFF 20.0
2.843880 33.38 --- 56.00 2262 | L1 OFF 20.0




EUT Information

Report NO : 2N1906
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.174750 33.87 54.73 20.86 | N OFF 20.0
0.174750 39.65 64.73 25.08 | N OFF 20.0
0.294720 28.75 50.39 21.64 | N OFF 20.0
0.294720 37.12 60.39 23.27 | N OFF 20.0
0.750750 29.67 46.00 16.33 | N OFF 20.0
0.750750 41.54 56.00 14.46 | N OFF 20.0
0.775500 24.88 46.00 21.12 | N OFF 20.0
0.775500 39.52 56.00 16.48 | N OFF 20.0
0.898260 29.89 46.00 16.11 | N OFF 20.0
0.898260 36.65 56.00 19.35 | N OFF 20.0
1.492170 24.57 46.00 2143 | N OFF 20.0
1.492170 34.78 56.00 21.22 | N OFF 20.0
18.039750 23.76 50.00 26.24 | N OFF 20.2
18.039750 28.52 60.00 31.48 | N OFF 20.2




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1906C

Appendix C. Radiated Spurious Emission

Temperature : 20~25°C
Test Engineer : Hao Qun, Gary Guo and Steven Wu
Relative Humidity : 50~65%
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2379.72 55.24 -18.76 74 41.07 27.3 17.34 | 30.47 | 100 | 343 P H
2390 44.94 -9.06 54 30.65 27.4 17.36 | 30.47 | 100 | 343 A H
* 2412 112.43 - - 98.07 27.42 17.4 30.46 | 100 | 343 P H
* 2412 109.22 - - 94.86 27.42 17.4 30.46 | 100 | 343 A H
H
802.11b
H
CHoO1
2387.28 54.83 -19.17 74 40.58 27.37 17.35 | 30.47 | 300 | 255 P \Y
2412MHz
2389.065 43.94 -10.06 54 29.66 27.39 17.36 | 30.47 | 300 | 255 A \Y
* 2412 97.22 - - 82.86 27.42 17.4 30.46 | 300 | 255 P \Y
* 2412 93.97 - - 79.61 27.42 17.4 30.46 | 300 | 255 A \Y
\Y
\Y
2384.2 54.21 -19.79 74 39.99 27.34 17.35 | 30.47 | 100 | 340 P H
2389.94 45.49 -8.51 54 31.2 27.4 17.36 | 30.47 | 100 | 340 A H
* 2437 111.69 - - 97.1 27.6 17.44 | 30.45 | 100 | 340 P H
* 2437 108.57 - - 93.98 27.6 17.44 | 30.45 | 100 | 340 A H
2496.85 54.63 -19.37 74 39.73 27.8 17.53 | 30.43 | 100 | 340 P H
802.11b
2484.81 44.75 -9.25 54 29.92 27.75 17.51 | 30.43 | 100 | 340 A H
CH 06
2331.28 53.51 -20.49 74 39.64 27.11 17.24 | 30.48 | 393 | 290 P Y
2437MHz
2385.74 43.95 -10.05 54 29.71 27.36 17.35 | 30.47 | 393 | 290 A |V
* 2437 105.83 - - 91.24 27.6 17.44 | 30.45 | 393 | 290 P \Y
* 2437 102.61 - - 88.02 27.6 17.44 | 30.45 | 393 | 290 A |V
2490.13 54.83 -19.17 74 39.94 27.8 17.52 | 30.43 | 393 | 290 P \Y
2493.14 44.39 -9.61 54 29.5 27.8 17.52 | 30.43 | 393 | 290 A |V
TEL : 886-3-327-0868 Page Number : Clof C25
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR2N1906C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 111.63 - - 96.98 27.62 17.47 | 30.44 | 100 353 P H
* 2462 108.48 - - 93.83 27.62 17.47 | 30.44 | 100 353 A H
2485 55.28 -18.72 74 40.45 27.75 1751 | 30.43 | 100 353 P H
2484.16 45.16 -8.84 54 30.35 27.74 17.51 | 30.44 | 100 353 A H
H
802.11b
H
CH11
* 2462 105.3 - - 90.65 27.62 17.47 | 30.44 | 287 118 P \%
2462MHz
* 2462 102.15 - - 87.5 27.62 17.47 | 30.44 | 287 118 A \%
2497.24 54.93 -19.07 74 40.03 27.8 1753 | 30.43 | 287 118 P \%
2487.36 44.76 -9.24 54 29.91 27.77 1751 | 30.43 | 287 118 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C2of C25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1906C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 39.5 -34.5 74 62.38 32.44 11.32 66.64 - - P H
H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 39.67 -34.33 74 62.55 32.44 11.32 66.64 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C30of C25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1906C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 40.02 -33.98 74 62.61 32.65 11.35 66.59 - - P H
7311 4351 |-30.49 74 59.46 36.88 13.5 66.33 - - P | H
H
H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 42.52 -31.48 74 65.11 32.65 11.35 66.59 188 45 P \%
2437TMHz
4874 33.13 -20.87 54 55.72 32.65 11.35 66.59 188 45 A \%
7311 4403 |-29.97 74 59.98 36.88 13.5 66.33 - - \
\
\%
\
\%
\
\%
\%
\%
\%
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2N1906C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 39.76 -34.24 74 62.17 32.75 11.38 | 66.54 - - P H
7386 42.88 -31.12 74 59.19 36.66 13.39 | 66.36 - - P H
H
H
H
H
H
H
H
H
H
802.11b
H
CH11
4924 39.96 -34.04 74 62.37 32.75 11.38 | 66.54 - - P \%
2462MHz
7386 43.42 -30.58 74 59.73 36.66 13.39 | 66.36 - - P \%
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C5of C25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1906C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.17 56.91 -17.09 74 42.63 27.39 17.36 | 30.47 | 237 0 P H
2390 46.37 -7.63 54 32.08 27.4 17.36 | 30.47 | 237 0 A H
* 2412 113.92 - - 99.56 27.42 17.4 30.46 | 237 0 P H
* 2412 106.51 - - 92.15 27.42 17.4 30.46 | 237 0 A H
H

802.11g
H

CHoO1
2388.225 54.25 -19.75 74 39.98 27.38 17.36 | 30.47 | 299 | 326 P \Y

2412MHz
2390 43.23 -10.77 54 28.94 27.4 17.36 | 30.47 | 299 | 326 A |V
* 2412 104.25 - - 89.89 27.42 17.4 30.46 | 299 | 326 P \Y
* 2412 96.96 - - 82.6 27.42 17.4 30.46 | 299 | 326 A |V
\Y
\Y
2389.1 54.28 -19.72 74 40 27.39 17.36 | 30.47 | 247 | 358 P H
2389.94 43.35 -10.65 54 29.06 27.4 17.36 | 30.47 | 247 | 358 A H
* 2437 113.19 - - 98.6 27.6 17.44 | 30.45 | 247 | 358 P H
* 2437 105.31 - - 90.72 27.6 17.44 | 30.45 | 247 | 358 A H
2493.84 54.33 -19.67 74 39.44 27.8 17.52 | 30.43 | 247 | 358 P H

802.11g
2483.62 43.74 -10.26 54 28.93 27.74 1751 | 30.44 | 247 | 358 A H

CH 06
2389.38 53.87 -20.13 74 39.59 27.39 17.36 | 30.47 | 381 | 360 P \Y

2437MHz
2389.8 42.48 -11.52 54 28.19 27.4 17.36 | 30.47 | 381 | 360 A |V
* 2437 102.12 - - 87.53 27.6 17.44 | 30.45 | 381 | 360 P \Y
* 2437 94.59 - - 80 27.6 17.44 | 30.45 | 381 | 360 A |V
2486.77 54.59 -19.41 74 39.74 27.77 1751 | 3043 | 381 | 360 P \Y
2493.77 43.23 -10.77 54 28.34 27.8 17.52 | 30.43 | 381 | 360 A |V
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR2N1906C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 112.1 - - 97.45 27.62 17.47 | 30.44 | 276 357 P H
* 2462 104.61 - - 89.96 27.62 17.47 | 30.44 | 276 | 357 A H
2483.64 59.35 -14.65 74 44.54 27.74 1751 | 30.44 | 276 357 P H
2483.52 48.19 -5.81 54 33.38 27.74 1751 | 30.44 | 276 357 A H
H
802.11g
H
CH11
* 2462 106.08 - - 91.43 27.62 17.47 | 30.44 | 400 92 P \%
2462MHz
* 2462 98.37 - - 83.72 27.62 17.47 | 30.44 | 400 92 A \%
2495.16 55.93 -18.07 74 41.04 27.8 17.52 | 30.43 | 400 92 P \%
2483.56 44.43 -9.57 54 29.62 27.74 1751 | 30.44 | 400 92 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C7 of C25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1906C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 39.14 -34.86 74 62.02 32.44 11.32 66.64 - - P H
H
H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4824 39.42 -34.58 74 62.3 32.44 11.32 66.64 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1906C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 40.61 -33.39 74 63.2 32.65 11.35 66.59 - - P H
7311 43.31 |-30.69 74 59.26 36.88 13.5 66.33 - - P | H
H
H
H
H
H
H
H
H
H
802.11g
H
CH 06
4874 39.23 -34.77 74 61.82 32.65 11.35 66.59 - - P \%
2437TMHz
7311 43.66 | -30.34 74 59.61 36.88 13.5 66.33 - - P |V
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C9 of C25
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2N1906C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 40.42 -33.58 74 62.83 32.75 11.38 | 66.54 - - P H
7386 44.48 -29.52 74 60.79 36.66 13.39 | 66.36 - - P H
H
H
H
H
H
H
H
H
H
802.11g
H
CH11
4924 39.7 -34.3 74 62.11 32.75 11.38 | 66.54 - - P \%
2462MHz
7386 43.67 -30.33 74 59.98 36.66 13.39 | 66.36 - - P \%
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C10 of C25

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1906C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2386.44 61.36 -12.64 74 47.12 27.36 17.35 | 30.47 209 6 P H
2389.275 49.01 -4.99 54 34.73 27.39 17.36 30.47 209 6 A H
* 2412 113.91 - - 99.55 27.42 17.4 30.46 209 6 P H
* 2412 106.15 - - 91.79 27.42 17.4 30.46 209 6 A H
802.11ax H
HE20 Full H
CHO1 2390 56.37 -17.63 74 42.08 274 17.36 30.47 353 281 P \%
2412MHz 2390 45.63 | -8.37 54 31.34 27.4 17.36 | 30.47 | 353 | 281 | A | V
* 2412 107.72 - - 93.36 27.42 17.4 30.46 353 281 P \%
* 2412 98.66 - - 84.3 27.42 17.4 30.46 353 281 A \%
\%
\%
2354.1 54.39 -19.61 74 40.39 27.2 17.28 | 30.48 205 341 P H
2389.94 43.59 -10.41 54 29.3 274 17.36 30.47 205 341 A H
* 2437 116.13 - - 101.54 27.6 17.44 30.45 205 341 P H
* 2437 106.63 - - 92.04 27.6 17.44 30.45 205 341 A H
802.11ax 2486.63 54.11 -19.89 74 39.26 27.77 17.51 30.43 205 341 P H
HEZ20 Full 2483.5 43.48 -10.52 54 28.67 27.74 17.51 30.44 205 341 A H
CH 06 2388.68 53.73 -20.27 74 39.45 27.39 17.36 30.47 400 313 P Vv
2437MHz 2389.38 42,63 | -11.37 54 2835 | 2739 | 17.36 | 3047 | 400 | 313 | A | V
* 2437 107.17 - - 92.58 27.6 17.44 30.45 400 313 P Vv
* 2437 98.86 - - 84.27 27.6 17.44 30.45 400 313 A \%
2490.13 54.18 -19.82 74 39.29 27.8 17.52 30.43 400 313 P \%
2496.15 43.21 -10.79 54 28.32 27.8 17.52 30.43 400 313 A \%
TEL : 886-3-327-0868 Page Number : C11 of C25
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR2N1906C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2462 115.7 - - 101.05 27.62 17.47 30.44 248 354 P H
* 2462 105.81 - - 91.16 27.62 17.47 30.44 248 354 A H
2484.76 65.88 -8.12 74 51.05 27.75 17.51 30.43 248 354 P H
2483.52 52.26 -1.74 54 37.45 27.74 17.51 30.44 248 354 A H
802.11ax H
HE20 Full H
CH11 * 2462 107.35 - - 92.7 27.62 17.47 30.44 400 108 P \%
2462MHz * 2462 97.82 - - 83.17 27.62 17.47 30.44 400 108 A \Y
2483.72 59.08 -14.92 74 44.27 27.74 17.51 30.44 400 108 P \%
2483.52 46.7 -7.3 54 31.89 27.74 17.51 30.44 400 108 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C12 of C25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1906C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 39.65 -34.35 74 62.53 32.44 11.32 66.64 - - P H
H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHO1 4824 39.72 -34.28 74 62.6 32.44 11.32 66.64 - - P \%
2412MHz \VJ
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\Y
\%
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1906C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 40.02 -33.98 74 62.61 32.65 11.35 66.59 - - P H
7311 44 -30 74 59.95 36.88 135 66.33 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 40.01 | -33.99 74 62.6 32.65 11.35 | 66.59 - - P |V
2437MHz 7311 4432 | -29.68 74 60.27 | 36.88 135 | 66.33 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2N1906C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 39.74 -34.26 74 62.15 32.75 11.38 66.54 - - P H
7386 43.72 -30.28 74 60.03 36.66 13.39 | 66.36 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH11 4924 40.38 -33.62 74 62.79 32.75 11.38 66.54 - - P \%
2462MHz 7386 43.85 |-30.15 74 60.16 | 36.66 | 13.39 | 66.36 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR2N1906C

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 2462 113.82 - - 99.17 27.62 17.47 30.44 120 347 P H
* 2462 103.74 - - 89.09 27.62 17.47 30.44 120 347 A H
2483.52 64.08 -9.92 74 49.27 27.74 17.51 30.44 120 347 P H
802.11ax 2483.52 43.97 | -10.03 54 29.16 | 27.74 | 1751 | 3044 | 120 | 347 | A | H
HE20 H
Partial H
106/54 * 2462 105.23 - - 90.58 27.62 17.47 30.44 107 56 P \%
CHI11 * 2462 96.7 - - 82.05 | 27.62 | 17.47 | 30.44 | 107 | 56 AV
2462MHz 2486.4 55.71 | -18.29 74 40.87 | 27.76 | 1751 | 3043 | 107 | 5 | P | V
2484.28 43.39 -10.61 54 28.58 27.74 17.51 30.44 107 56 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C16 of C25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1906C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2387.98 71.44 -2.56 74 57.18 27.38 17.35 30.47 213 357 P H
2389.38 51.17 -2.83 54 36.89 27.39 17.36 30.47 213 357 A H
* 2422 113.18 - - 98.7 27.52 17.41 30.45 213 357 P H
* 2422 103.54 - - 89.06 27.52 17.41 30.45 213 357 A H
802.11ax 2491.81 54.33 -19.67 74 39.44 27.8 17.52 30.43 213 357 P H
HE40 Full 2483.5 43.88 -10.12 54 29.07 27.74 17.51 30.44 213 357 A H
CHO03 2389.52 59.02 -14.98 74 44.73 274 17.36 30.47 399 307 P \%
2422MHz 2389.52 45.63 | -8.37 54 31.34 27.4 17.36 | 30.47 | 399 | 307 | A | V
* 2422 105.5 - - 91.02 27.52 17.41 30.45 399 307 P \%
* 2422 96.4 - - 81.92 27.52 17.41 30.45 399 307 A \%
2487.61 55.21 -18.79 74 40.35 27.78 17.51 30.43 399 307 P \%
2484.39 43.24 -10.76 54 28.42 27.74 17.51 30.43 399 307 A \%
2389.94 61.15 -12.85 74 46.86 27.4 17.36 | 30.47 206 342 P H
2389.94 49.84 -4.16 54 35.55 274 17.36 30.47 206 342 A H
* 2437 113.46 - - 98.87 27.6 17.44 30.45 206 342 P H
* 2437 104.75 - - 90.16 27.6 17.44 30.45 206 342 A H
802.11ax 2483.76 56.22 -17.78 74 41.41 27.74 17.51 30.44 206 342 P H
HE40 Full 2483.5 44.81 -9.19 54 30 27.74 17.51 30.44 206 342 A H
CH 06 2389.24 54.85 -19.15 74 40.57 27.39 17.36 30.47 400 308 P Vv
2437MHz 2389.94 4425 | -9.75 54 29.96 27.4 17.36 | 30.47 | 400 | 308 | A | V
* 2437 106.07 - - 91.48 27.6 17.44 30.45 400 308 P Vv
* 2437 96.85 - - 82.26 27.6 17.44 30.45 400 308 A \%
2487.82 55.09 -18.91 74 40.23 27.78 17.51 30.43 400 308 P \%
2483.5 43.42 -10.58 54 28.61 27.74 17.51 30.44 400 308 A \%
TEL : 886-3-327-0868 Page Number 1 C17 of C25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1906C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2386.16 545 -19.5 74 40.26 27.36 17.35 30.47 278 338 P H
2388.4 43.74 | -10.26 54 29.47 27.38 17.36 | 30.47 | 278 | 338 A | H
* 2452 110.15 - - 95.54 27.6 17.46 30.45 278 338 P H
* 2452 100.56 - - 85.95 27.6 17.46 30.45 278 338 A H
802.11ax 2484.11 64.5 -95 74 49.69 27.74 17.51 30.44 278 338 P H
HE40 Full 2483.5 49.09 -4.91 54 34.28 27.74 17.51 30.44 278 338 A H
CH 09 2356.62 54.72 -19.28 74 40.71 27.2 17.29 | 30.48 | 400 | 112 P |V
2452MHz 2388.54 42,62 |-11.38 54 2834 | 2739 | 17.36 | 3047 | 400 | 112 | A | V
* 2452 101.8 - - 87.19 27.6 17.46 30.45 400 112 P \%
* 2452 92.7 - - 78.09 27.6 17.46 | 30.45 | 400 | 112 A |V
2484.04 56.12 -17.88 74 41.31 27.74 17.51 30.44 400 112 P \%
2483.5 45.14 -8.86 54 30.33 27.74 17.51 30.44 400 112 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C18 of C25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1906C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 39.32 -34.68 74 62.05 32.56 11.33 66.62 - - P H
7266 4461 | -29.39 74 60.31 37.04 13.57 | 66.31 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 03 4844 39.92 -34.08 74 62.65 32.56 11.33 | 66.62 - - P |V
2422MHz 7266 4491 | -29.09 74 60.61 | 37.04 | 13.57 | 66.31 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1906C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 39.92 -34.08 74 62.51 32.65 11.35 66.59 - - P H
7311 43.83 | -30.17 74 59.78 36.88 135 66.33 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 06 4874 40.05 | -33.95 74 62.64 32.65 11.35 | 66.59 - - P |V
2437MHz 7311 44.05 | -29.95 74 60 36.88 135 | 66.33 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4904 39.81 -34.19 74 62.3 32.71 11.36 66.56 - - P H
7356 4451 -29.49 74 60.64 36.78 13.44 66.35 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 09 4904 38.71 -35.29 74 61.2 32.71 11.36 66.56 - - P \%
2452MHz 7356 44,03 | -29.97 74 60.16 | 36.78 | 13.44 | 66.35 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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Emission above 18GHz

2.4GHz WIFI 802.11ax HE20 (SHF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
23008 40.13 | -33.87 74 58.65 38.8 6.61 54.39 - - P
2.4GHz
802.11ax
HE20 23808 39.8 -34.2 74 57.71 38.58 6.93 53.88 - - P
SHF

< I KK KKK KKK KK <Kjrjjxjxjxxjxx|xT T | T | T

1. No other spurious found.

2. All results are PASS against limit line.

Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number 1 C22 of C25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1906C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
87.78 32.92 -7.08 40 49.36 14.46 1.39 32.29 - - P H
152.31 33.7 -9.8 43.5 47.05 17.04 1.89 32.28 - - P H
218.73 30.35 |-15.65 46 45.19 15.22 2.26 32.32 - - P H
365.1 26.73 | -19.27 46 35.36 20.85 2.93 32.41 - - P H
542.2 31.22 -14.78 46 36.08 24.14 3.59 32.59 - - P H
892.9 35.8 -10.2 46 34.39 28.53 4.66 31.78 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE20 51.33 33.96 -6.04 40 51.67 13.68 0.91 32.3 - - P \%
LF 151.23 33.36 -10.14 43.5 46.64 17.11 1.89 32.28 - - P Vv
218.73 23.06 -22.94 46 37.9 15.22 2.26 32.32 - - P \%
365.1 23.93 -22.07 46 32.56 20.85 2.93 3241 - - P \%
526.1 29.78 -16.22 46 35.06 23.77 3.53 32.58 - - P \Y,
542.2 36.08 -9.92 46 40.94 24.14 3.59 32.59 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number 1 C24 of C25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1906C

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-327-0855

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(HIV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO01
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
=55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number 1 C25 of C25
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Appendix D. Radiated Spurious Emission Plots

Temperature : 20~25°C
Test Engineer : Hao Qun, Gary Guo and Steven Wu
Relative Humidity : 50~65%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-0868 Page Number : D1 of D65

FAX : 886-3-327-0855
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Report No. : FR2N1906C
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WIFI 802.11b (Band Edge @ 3m)
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

Report No. : FR2N1906C
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR2N1906C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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TEL : 886-3-327-0868
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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TEL : 886-3-327-0868
FAX : 886-3-327-0855

Report No. : FR2N1906C
Fundamental
Left blank
Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR2N1906C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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TEL : 886-3-327-0868
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No.

: FR2N1906C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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TEL : 886-3-327-0868
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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1+2 Horizontal Fundamental

) @Buvim) Dote: 20230425
1300

1200

B s

1000

900

0 PERK_BE 74
700

s '“mm " 7

50

00

309

200

100

TE T 250 2. 270 Zas0. Za%0. z
Froquency (MHa)
+03CHI6-HY

Condition PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL

RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

A (dBuVim) Date: 2023.04.26
1300)
1200)
1109
1000 ST
900
s00)
700) N|
09 ~ AVG_BE 54
500 D 5
400
300
200)
100
450 2840, 2450, 2450, 2470, 2480, 290, 2
Froquency (MHz)
Site 03CHI6-HY
Condition AV6_BE_54 3m 9120>_1522_230323 HORIZONTAL

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D21 of D65



SPORTON LAB.
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No. : FR2N1906C

WIFI
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Report No. : FR2N1906C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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FCC RADIO TEST REPORT

Report No. : FR2N1906C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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FCC RADIO TEST REPORT

Report No. : FR2N1906C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No. : FR2N1906C
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No. : FR2N1906C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No. : FR2N1906C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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No. : FR2N1906C
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TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D38 of D65



ssamonas. FCC RADIO TEST REPORT Report No. : FR2N1906C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO09 2452MHz - R

1+2 Vertical Fundamental

1 dBuVim) Date: 2023.04.26

I SE S Vs e

PEAK_BE_74
700
500} 1
— -»
500 et
400) t
300
200)
100
450 2840, 2450, 2450, 2470, 280, 2400, 2
Frequency (MHz)
£ 03CHI6-HY
Condition PEAK_BE_74 3m 9120D_1522_230323 VERTICAL

RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

vy oae 20230428
w0
e
g
o
s0q - —
~ <
s0d N Ve
700
s09 S e
iy ~
~
P
2
200
1
T NN, NN e
sy e
site oscHIeHY
Condition AV6_BE_54 3m 9120D_1522_230323 VERTICAL

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D39 of D65



ssamonas. FCC RADIO TEST REPORT Report No. : FR2N1906C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

1+2 Horizontal Vertical

1 0By Date: 2023.05.09 A (@Buvim) Date: 2023.05.09
1300) 1300)
1200) 1200)
1100 109
1000) 1000)
900 %09
09 PEAK T4 o0 PEAK 74
700) 709
09 VG 54| 600 VG 54
500 AR P e 500) e i TN
O P o
400 o - 400 x
300 300)
200 209
100 109
0004000, 000. 5000, 70000 12000, 14000, T6000. 180 0004000, 000. 8000. 70000 12000, 74000 6000 18000
Frequency (MHz) Frequency (MHz)
site 03CH16-HY Site 03CH16-HY
Condition PEAK_74 3m 9120D_1522_230323 HORTZONTAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D40 of D65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1906C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

1+2

Horizontal

Vertical

Date: 2023.05.09

1300
1200
1109
1000

s00)
700

s00]

w654

500

300
200)
100

4ATO 14475, 14AT5. 14477, 14470, 14481, 14483, 14485, 14487, 14480, 14491, 14403, 14405, 14497, 14500
H

Froquency (MHz)

Date: 2023.05.09

VG54

V4ATO 14475, 14475, 144TT. 1AATO. TAASY. 14483, 14485 14487, 14489, 14401, 14453, 144%5. 14497, 14500

Froquency (MHz)

Site

+03CHI6-}

Site

site +03CH16-HY site +03CH16-HY
Condition + AV6_54 3m 91200_1522_230323 HORIZONTAL Condition AV6_54 3m 9120D_1522_230323 VERTICAL
) @Buvim) Date: 2023.05.00 A @Buvim) Date: 2023.05.09
1300 1300
1200 1209
0. 0.
1009 1009
90 90
80 80
7o 700
60 W[5 609 A 54
50 50
,,,,,,, T e
P S S A S S S BN SSEE 400 S N O T S AV s
304 304
200 204
100 100
7700 1730, 7750, 1770, 17790, 17810, 17830, 17850, 17670, 17630, 17910, 17830, 17950, 17970, 18000
Freaquency (M)

7700 17730, 17750, 17770, 17790, 17810, 7830, 17850, 7870, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHz)

Condition

HY
+ AV6_54 3m 91200_1522_230323 HORTZONTAL

17.7G
~18G
Avg.

Condition

03CH16-H

v
AV6_54 3m 9120D_1522_230323 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D41 of D65



ssamonas. FCC RADIO TEST REPORT Report No. : FR2N1906C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

1+2 Horizontal Vertical

Date: 2023.05.09 ) 0B Date:2023.05.09
1300 1300
1200 1200
1o o
1000 1009
900 90
209 PEAK 74| 80 PEAK 74
700 704
609 e e G 54
509 B e e e e s T VJMWWMMW
Q. —— 400
300 304
200 20
100 100
004000, G000, 5000 70000, T2000. Ta000. Te000. 18000 0004000, G000 5000, 70000, 72000, Ta000. To000. 16000
Frequency (MiHz) Freauency (WHz)
Site $03CHI6-HY Site 03CHI6-HY
Condition +PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D42 of D65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR2N1906C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

1+2

Horizontal

Vertical

A @Buvim)

Date: 2023.05.09

AV 54|

4AT0 14473, TAATS. 14477, 14470, 14ABT. 144B. 144T5, 1A4G7. 14400, 14491, 14403, 14495, 14497, 14500

Freauency (MHz)

Date: 2023.05.09

V654

14AT0 14473, 14475, 1A4TT, 14479, 14451, 14483, 14485 14457, 14450, 14401, 14495, 12495, 18457, 14

17.7G
~18G

Avg.

Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL
14.47G
~14.5G
Avg.
o
o
609 AVG 54 0.1 AVG|54]
400 e e T D i R e e e e e
e e
Site :03CH16-HY Site 03CH16-HY
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition AV6_54 3m 9120D_1522_230323 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D43 of D65



ssamonas. FCC RADIO TEST REPORT Report No. : FR2N1906C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

1+2 Horizontal Vertical

o

b

209 PEAK 73] S0y PEAK 74
609 ) o VG 54
o ] a s
B e M = 40.0} 1 e

B ey
st oscssy
Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D44 of D65
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1906C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

1+2

Horizontal

Vertical

Date: 2023.05-09

NEE]

VAATO 14473, TAATS. T4AT7. 14479, 14AE1. 14483, 14485, 14407, 14459, 14491, 14493, 14495, 14457,

14500

Date: 2023.05.09

VG54

17.7G
~18G

Avg.

7700 17730, 17750, 17770, 179, 17810, 17830, 17850, 17670, 17890. 17910, 17930, 17950, 17570, 18000
Frequency (MHz)

Site +03CHI6-HY
Condition + AV6_54 3m 91200_1522_230323 HORTZONTAL

ST T T T T TS T S R0
Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition + AV6_54 3m 9120D_1522_230323 VERTICAL
14.47G
~14.5G
Avg.

o
o AVG 54| 00 AVG /54
D e e e e e e e M P e e e i

7700 17730, 17750, 17770, 17790, 17610, 17830, 17850, 17870, 17890, 17910, 17930. 17950, 17970, 18

site
Condition

Froquency (Miz)
03CH16-HY
AV6_54 3m 9120D_1522_230323 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D45 of D65



ssamonas. FCC RADIO TEST REPORT Report No. : FR2N1906C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

1+2 Horizontal Vertical

1 (dBuVim) Date: 2023.05.00

) gpuvim) oot 20220509
1304 1300
1204 120
10 g
100 1000
o0q) 504
800 BEAK 74 809 PEAK 74
700 g
609 AVG 54 609y VG 54,
500/ o P e R R 500 Wwww‘ww‘wwﬁ,wm\vmw.%.w
100 s Ty S—————
304 30
00 g
104 100
Soonano. oo s oo o oo eoon 18000 GogAoo. —eoo0.oeen, oo Tauen 7000 7000, Ta0oo
roency otz reauency o)
site 03CH16-HY site 03CHI6-HY
Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868

Page Number : D46 of D65
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR2N1906C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

1+2 Horizontal Vertical

A @Buvim)

oot VG 54| 600 AVG_ 54|
ad—
T T TS R AR S T T T T T T T S T R A
Site +03CH16-HY Site £ 03CHI6-HY
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL
14.47G
~14.5G
Avg.
o
oy
600 AVG 54 600 AVG /5
y
B i R e e e B B B e e T N s e o e B e e —T
Site 2 03CH16-HY Site 03CH16-HY
Condition 2 AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition AVG_54 3m 9120D_1522_230323 VERTICAL

17.7G
~18G
Avg.

TEL : 886-3-327-0868

Page Number : D47 of D65
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR2N1906C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

1+2 Horizontal Vertical

) @Bwvim) Date: 20230509 A @Buvim) Date: 20230509
1300 1300
1200 1200
1109 1109
1004 100
904l 509
00 PERR 74 #0g PERK T4
700 700
o0 G 5 L G 4
50 S S ey 509 P e e
Q. NS = 40 4 e
309 309
200 200
109 100
0004000 T 5000, o000 a0 w06 fe000 18000 0004000 T 5000 70000 2000 4000 00, B
Frequency (i) Froquency (Miz)
site +03CHI6-HY site 03CHI6-HY
Condition +PEAK_74 3m 9120D_1522_230323 HORTZONTAL Condition PEAK_74 3m 91200_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D48 of D65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1906C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

1+2

Horizontal

Vertical

Date: 2023.05.09

EE]

Site

4AT0 14473, TAATS. 14477, 14470, 14ADT, 144B. 144T5, 1A4G7. 14400, 14491, 14403, 14495, 14497, 14500
Freauency (MHz)

+03CHI6-+

A 9Buvim)

Date: 2023.05.09

AV 54

14AT0 14473, 14475, 1AATT. 14ATO. 144D1. 14483, 14485, 1407, 14439, 14491, 14493 14495, 14457, 14500

Frequency (MHz)

17.7G
~18G
Avg.

7700 17730, 17750, 17770, 17790, 17810, 17630, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
[ (Hz)

Site

Condition

requency (
+03CHI6-HY
* AV6_54 3m 91200_1522_230323 HORIZONTAL

HY Site :03CH16-HY

Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition :AV6_54 3m 9120D_1522_230323 VERTICAL

14.47G

~14.5G

Avg.

o
oy
609y AVG 54| 609 AVG[ 54
y
D e S i T e e s oo s R T R e e e e s R |

7700 17730, 17750, 17770, 17790, 17810, 7830, 17850, 7670, 17890, 17910, 17930, 17950, 17970, 180¢

e
Condition

03CH16-H

v
AV6_54 3m 9120D_1522_230323 VERTICAL

Frequency (Miz)

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D49 of D65



ssamonas. FCC RADIO TEST REPORT Report No. : FR2N1906C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

1+2 Horizontal Vertical

vy oo 20230500 o oo 2023500
w0 109
) g
g o
w0 0
s0d %09
09 PERK 74 80y PEAK 74
04 709
sg) e 5 cog )
oy | PV DiRe———— . saq — o ——— ]
40,0 e N 40.0¢ st i
iy 209
209 209
1 109
i oo 7o TRe T o o0 005 To005 TR0 AT 0
reaver e reavey e
Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868

Page Number : D50 of D65
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1906C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

1+2

Horizontal

Vertical

Date: 2023.05.09

1300
1200
1109
1000

s00)
700
s00]

w654

500

300
200)
100

4ATO 14475, 14AT5. 14477, 14470, 14481, 14483, 14485, 14487, 14480, 14491, 14403, 14405, 14497, 14500

Site

Froquency (MHz)
:03CHI6

Date: 2023.05.09

AV 54

V4ATO 14473, 14475, 1AATT, 1AATO. T4AD1. 14483, 14485, 1A4G7. 14409, 14491, 14493, 14495, 14457, 14500

Frequency (MHz)

17.7G
~18G
Avg.

Frequency (MH2)

Site £ 03CHI6-HY

Condition

* AV6_54 3m 91200_1522_230323 HORIZONTAL

7700 17730, 17750, 17770, 17790, 17810, 7830, 17850, 7670, 17890, 17910, 17930, 17950, 17970, 18

e
Condition

-HY ite +03CH16-HY

Condition + AV6_54 3m 91200_1522_230323 HORIZONTAL Condition + AV6_54 3m 9120D_1522_230323 VERTICAL

A (4Buvim) Date: 2023.05.09 4t Date: 2023.05.09
1300 1300
1200 1200
o o
1009 1009
90 90.f
80 80
700 700
60 G54 sos wG[54
504 50
400 e — o S S N OV s S A s
304 304
20 204
100 100

7700 1730, 7750, 17770, 1790, 17810, 17830, 17850, 17670, 17630, 7910, 17830, 17950, 17970, 16000

03CH16-H

AV6_54

Frequency (Miz)

v
3m 9120D_1522_230323 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D51 of D65



ssamonas. FCC RADIO TEST REPORT Report No. : FR2N1906C

2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO1 2412MHz

1+2 Horizontal Vertical

1 (g8 Date: 2023.05.09 A (dBuVim) Date: 2023.05.09
1300] 1200)
1200) 1200)
1100 1109
1000) 1000)
900) 900
809) PERK 74| 809 PEAK T4
700] 709
609 VG 54 609 AV 54,
500 T o . 509 ES O S S
B PR
QLY S— e Y
300 309
200) 200
100 100
30004000, 5000, 500, 70000, 7200, Ta000. T6000. 18000 10004000, 5000, ‘000, 0000 72000 74000, o000, e
Froquency (MHz) Froquency (MHz)
03CHI6-HY site 03CH16-HY
Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D52 of D65
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR2N1906C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO1 2412MHz

1+2 Horizontal Vertical

A @Buvim)

1200/ 1200
o0y AVG 54 609y AVG 54
]
T T TS R AR S T T T T T T T T e e S e
Site. +03CHI6-HY Site. :03CH16-HY
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL
14.47G
~14.5G
Avg.
o
oy
609y AVG 54 609 AVG /5
y
B B e e s B s e e e B B
2 03CH16-HY Site 03CH16-HY
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition AVG_54 3m 9120D_1522_230323 VERTICAL

17.7G
~18G
Avg.

TEL : 886-3-327-0868

Page Number : D53 of D65
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR2N1906C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO6 2437MHz

1+2 Horizontal Vertical

1 9BuVim) Date: 2023.05.09 A dBuvim) Date: 2023.05.09
1300) 1300
1200) 1200)
1100 109
1000) 1000)
900 909
809 PERK_74] 809 PEAK T4
700 700
609 G 5] 609 VG 64,
500 . AR 509 \ T e —————— e Ny
4001 400h e
300 309
200) 209
100 109
0004000, 000, 5000, 70000 12000 14000 T6000. 18000 10004000, 000, ‘000, 0000 2000 14000 6000, 8¢
Freauency (MHz) Froquency (MHz)
Site $03CHI6-HY Site 03CH16-HY
Condition :PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D54 of D65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1906C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO6 2437MHz

1+2 Horizontal

Vertical

A @Buvim)

Date: 2023.05.09

AV 54|

Freauency (MHz)

4AT0 14473, TAATS. 14477, 14470, 14ABT. 144B. 144T5, 1A4G7. 14400, 14491, 14403, 14495, 14497, 14500

Date: 2023.05.09

144T0 14473, 14475, 14477, 14479, 14451, 1448, 14485, 14457, 14459, 14491, 14493, 14495, 14457, 14500

17.7G
~18G

Avg.

Site £ 03CHI6-HY
Condition + AV6_54 3m 91200_1522_230323 HORIZONTAL

Site 03CHI6-HY Site £ 03CHI6-HY
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL
14.47G
~14.5G
Avg.

o
o0 AVG 54 09 AVG[ 54
g
D e S e e | e i N R e e e e B e e |

Site 03CHI6.

v
Condition AV6_54 3m 9120D_1522_230323 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D55 of D65



ssamonas. FCC RADIO TEST REPORT Report No. : FR2N1906C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CH11 2462MHz

1+2 Horizontal Vertical

Date: 2023.05.09 A dBuvim) Date: 2023.05.09
1300] 1300)
1200) 1200)
1100 109
1000] 1000)
900 900
809 PERK 74| 809 PEAK 74
700) 709
609 AV 54| 609 V654,
500 2 e A | 509 2 [ e S Sy
i u
400 e 4008
300 300
200) 200
100 109
0004000, 000, 5000, 70000, 72000, 74000, T6000. 18000 10004000, 000, ‘000, 0000 2000 4000, o000, 18t
Freauency (MHz) Froquency (MHz)
Site +03CHI6-HY Site 03CH16-HY
Condition :PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D56 of D65
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1906C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CH11 2462MHz

1+2

Horizontal

Vertical

17.7G
~18G
Avg.

Site £ 03CHI6-HY
Condition * AV6_54 3m 91200_1522_230323 HORIZONTAL

1200/ 1200
1100/ oo
100.0| 100.0}
90.0) 90.0
oot AVG 54 00 AVG 54
-
T TR T T T AR T T T S T o TS S T TS S S s e o
Site 2 03CHI6-HY :03CH16-HY
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL
14.47G
~14.5G
Avg.
o
609 AVG 54 600 AVG[ 54
y
40.0; S T e e e e oo B B e I e B e =

7700 17730, 17750, 17770, 17790, 17810, 7830, 17850, 7670, 17890, 17910, 17930, 17950, 17970, 18000
)

v
Condition AV6_54 3m 9120D_1522_230323 VERTICAL

03CH16-H

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2N1906C

2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO3 2422MHz

1+2 Horizontal Vertical

) (¢e Date: 2023.05.00 A @Bavim) Date: 2023.05.09
1300 1300
1200 1200
1ol o
1000 1000
900 90
o0 PEAK 74] L PEAK 74
700 7o)
609 G 54 o) G 54
504 i R 509 S T e o
400 — 400
300 300
200 200
100 100
30004000 5000, 5000 70000, 7200, Ta0m. Teom.  te000 30004000 000 000 0000 2000, 4000 o000 160t
Froquency (MiHz) Frequency (MHz)
03CHI6-HY site 03CHI6-HY
Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D58 of D65



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2N1906C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO3 2422MHz

1+2

Horizontal

Vertical

1 (dBuVim)

Date: 2023.05.09

1300
1200
1100
1000
0
80
700
504

G54

400}

300
200)
100

14470 14473, 14AT5. 14477, 14479, 14451, 1448 14405 14407 14459, 14491, 14493, 14495, 14457,
Frequency (MH2)

14500

1 9Buvim)

Date: 2023.05.09

G 54|

14470 14473, 14475, 14477 14479, 14451, 14483, 14485, 14457, 14459, 14491, 14493, 14495, 14457,
Frequency (MHz)

14500

17.7G
~18G
Avg.

Site 03CH16-HY Site :03CH16-HY
Condition AV6_54 3m 9120D_1522_230323 HORTZONTAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL
14.47G
~14.5G
Avg.
g
0.9y AVG_54] L AVG|54]
B i i Ee S e e e e e mu-———————r"“ww»
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition 'AV6_54 3m 9120D_1522_230323 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D59 of D65




ssamonas. FCC RADIO TEST REPORT Report No. : FR2N1906C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO6 2437MHz

1+2 Horizontal Vertical

oo 20750505 J oae 20730509
w0d w500
0 1200
1000 1009
a0 %09
209 PEAK 74| 80 PEAK 74
700 700
609 WG 54 e G 54
500 e e ————— S —— 509 e e
400 4 400N 1
09 09
204 09
109 109
L LS T 8 . T
Heaver e reavey e
Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO6 2437MHz

1+2 Horizontal

Vertical

Date: 2023.05.09

1300
1200
1109
1000

s00)
700
s00]

w654

500

300
200)
100

Froquency (MHz)

4ATO 14475, 14AT5. 14477, 14470, 14481, 14483, 14485, 14487, 14480, 14491, 14403, 14405, 14497, 14500

Date: 2023.05.09

a0g————m

144T0 14473, 14475, 14477, 14479, 14451, 1448, 14485, 14457, 14459, 14491, 14493, 14495, 14457, 14500

Frequency (MHz)

Condition 2 AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL

14.47G

~14.5G

Avg.

.
609y AVG 54| 00 AVG|54
o
T e S s s o B 400 o i S R T T T

requency (
Site +03CHI6-HY
Condition * AV6_54 3m 91200_1522_230323 HORIZONTAL

17.7G
~18G
Avg.

7700 17730, 17750, 17770, 17790, 17810, 17630, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
[ (Hz)

7700 17730, 17750, 17770, 17790, 17810, 7830, 17850, 7870, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHz)

Site 03CH16-HY

Condition

AV6_54 3m 9120D_1522_230323 VERTICAL
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO9 2452MHz

1+2 Horizontal Vertical

1 9BuVim) Date: 2023.05.09 A (g8 Date: 2023.05.09
1300) 1300)
1200) 1200)
1100 109
1000) 1000)
900 %09
809 PERK_74] 809 PEAK T4
700 709
609 G 5] 609 VG 54,
500 R ISR ————E L S ey e 500 e
00t 400}
300 309
200) 209
100 109
0004000, 000, 5000, 70000 12000 14000 T6000. 18000 0004000, 000, 000, 0000, 12000, 14000, 6000 18000
Freauency (MHz) Freauency (MHz)
Site $03CHI6-HY Site 03CH16-HY
Condition :PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO9 2452MHz

1+2 Horizontal

Vertical

Date: 2023.05.09

1300
1200
1109
1000

s00)
700

s00]

w654

500

300
200)
100

4ATO 14475, 14AT5. 14477, 14470, 14481, 14483, 14485, 14487, 14450, 14491, 14493, 14435, 14497,
Froquency (MHz)

14500

1 9Buvim)

Date: 2023.05.09

G 54|

144T0 14473, 14475, 14477, 14479, 14451, 14483, 14485, 14457, 14459, 14491, 14493, 14495, 14457, 14500
Frequency (MHz)

17.7G
~18G
Avg.

Site +03CHI16-HY Site £ 03CH16-HY
14.47G
~14.5G
Avg.
o
609y AVG_54] 0.1 AVG|54]
40,0 e T T A e s e s e e
Condition 2 AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition

AV6_54 3m 9120D_1522_230323 VERTICAL
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Emission above 18 GHz

2.4GHz WIFI 802.11ax HE20 Full (SHF @ 1m)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ax HE20 Full SHF

1+2 Horizontal Vertical

A (dBuVim) Date: 2023.0524 1 (dBuVim) Date: 2023.05.24
1300) 1300)
1200) 1200)
109 1109
1000) 1000)
900 909
809 PEAK 74 809 PEAK T4
700 700
o A6 54, o VG54,
500 500
400) a0 e
300 309
200 200
109 100
8000 19000, 20000, 21000, 22000, = 24000 2 8000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Froquoncy (MH2) Frequency (Miz)
site 03CHIB-HY Site 03CHIB-HY
Condition PEAK_74 Im SHF_993_1124 HORTZONTAL Condition PEAK_74 Im SHF_993_1124 VERTICAL

Peak

Avg.
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SPORTON LAB.

Emission below 1 GHz

2.4GHz WIFI 802.11ax HE20 Full (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Full LF

QP/
Peak

— oo 20230510 o [o—
73 )
s o9
629 -
574 . - .
514 514
o el
w0 . | g i .
B 343

3 H \ o]

285 \'\/\/ . 4 i et 28 1 ; I T
2 s 29 W\/ s
4 a4
" "y
51 o1

S NN S S e A oo e w o

rocuoncy iy Frozmony ey

site o3cHie Y site oscHIe
Condition QP 3m BILO6_47020_221008_H HORIZONTAL Condition QP 3m BILO6_47020_221008_H VERTICAL
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Appendix E. Duty Cycle Plots

Antenna Band Cy?:llJetz%) T(us) 1/T(kHz) |VBW Setting
1+2 802.11b 97.94 664.00 151 1.6 kHz
1+2 802.11g 99.25 - - 10 Hz
1+2 802.11ax HE20 Full RU 99.52 - - 10 Hz
1+2 802.11ax HE20 106 RU 99.54 - - 10 Hz
1+2 802.11ax HE40 Full RU 99.56 - - 10 Hz

MIMO <Ant. 1+2>
802.11b 802.11g
g - Sny | E—

WAL a
Marker 3 A 1.99500 ms ) #Avg Type:RMS

NEE T PND: fast e Trig: Free Run
IFGaln:Low #Atten: 20 dB

Markel 3 A 678.000 ps #Avg Type: RMS

NFE PNO:Fast —— 11g: FréeRun
IFGainiow  #Atten: 20 dB

Ref 116.89 dBpV Ref 116.99 dBpV

Pty g s illrome oot

Center 2.412000000 GHz pa Center 2.462000000 GHz

Res BW 8 MHz #VBW 8.0 MHz Sweep 2.000 ms (1001 pts) #VEBW 8.0 MHz

FUWCTION | FUNCTIGN wiDTH e -
Il—
106.47 dBj v [

K Fl NCTIO AL UE - | I
T 1
§780us/1a1 0254 KN 198 2
ﬂ I - E 3k ] Propertiesr

TEL : 886-3-327-0868 Page Number : E1 of E2
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802.11ax HE20 Full RU

802.11ax HE20 26 RU

= Keysight Spectrum Anabyzer - Swept Sh
AL

Marker 3 A 5.46000 ms
NEE

PNO: Fast —— 1T

Ref 116.99 dBpV

#Avg Type: RMS

Eslaclﬂaﬂrz.

il

= Keysight Spectrum Anabyzer - Swept Sh
AL

Marker 3 A 4.78500 m

NFE  PNO: Fast ~»- Trig: FreeRun
ow__ #Aten: 20dB

Ref 116.99 dBpV

#Avg Type:RMS.

SelectMarker

[T
Marker 3 A 5.46000 ms
NFE

#Amen: 10 dB

Ref 106.89 dBpV

Center 2.422000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

Slomummnuna

Fast —»- Trig: Free Run
n:Low

#Avg Type: RMS.

Sweep 12.00

Span 0 Hz,
ms (1001 pts)

UE

i

SelectMarker

Delta

Fixed>

3|

Properties |

1of2

NS P R I e T
Normal
I
Delta
I
Fixedl>
I -
Center 2.467500000 GHz Span 0 Hz
Center 2.412000000 GHz Span 0 Hz HVBW 8.0 MHz Sweep 11.00 ms (1001 pts)
#VBW 8.0 MHz Sweep 13.00 ms (1001 pts) off
; |
2
Properties»
I-a P
4 Froperiesh
5
6
T More
g More 10f2]
10 10f2
1" N I I I I E—
4 Mso STATUS.
802.11ax HE40 Full RU
1= Weysaght Spectrum Anslyze: - Swept 4 e
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